Parts list for TCO8 off-road buggy (1)

TO8001 Differential
bevel gear set

T08002 Differential
connecting cup set

)

TO8003 Differential
shaft set

@@, |

N\

NS

T08004 Differential
case set

T08005 Mid-differential
gear set/nylon

T08006 Connecting cup
for brake set

T08007 Front bevel gear

TO8009 Small steel
bevel connecting cup

‘i"aw

T08010 Mid-differential
holder set

T08013 Buffer shaft set

. 9,
8.8

T08014 Buffer set

T g

T08015 Buffer steel
column

i

T08016 Buffer hex column

T08017 Bumper
connecting plate

T08018 Buffer screw set

. 5

T08019 Servo pulling
rod set

&

©
vl
ﬁ/

T08020 Steering
connecting rod set

T08022 Steering brace

T08023 Door type holdes

set set
) \
L2 BE e
\
§° oo »® (x6)




Parts list for TCO8 off-road buggy (2)

T08025 Front upper
suspension arm set

T08026 Front lower
suspension arm

T08027 Front gear box

T08028 Front clip slice
set

2

®

Q w
T08029 Rear clip slice | T0O8030 Front CVD T08031 Front upper T08032 Front shock
set supporting plate tower plate

T08033 Fronté&rear
reinforced rod

T08034 Lower susp arm
adjusting slice

o (5]
@ @
Q5 (xe) (§§9 x4)

T08035 Upper susp arm
adjusting slice

q,
%) ‘
ﬁ;i x4 d!i’ (X4)
@?3 o Cgb (X4)

T08036 Front Suspension
arm shaft

e

b

\

(340) X2

\

(4+66) X2

T08037 Rear suspension
arm shaft

%

T08038 Hexagonal screw
3%22

o
e’
@"’ S
v O,

T08039 Rear shaft brace
set

T08040 Rear upper
suspension arm

Ny

(x2)

T08041 Rear lower
suspension arm

it
D

T08042 Rear gear box

T08043 Rear wheel shaft

(2

(2)

®

T08044 rear transmission
shaft

T08045 Rear shock tower
plate )

T08047 Rear holder for
connecting cup

T08048 Spring

_26_



Parts list for TCO8 off-road buggy (3)

T08049 Shock absorber
repair set

el 4

Sl 3

(x2)

B8

T08050 Shock absorber
accessories set

)

{X4)

T08051 Shock absorber’ s
cylinder set

(x4)
(x2)

]

0

(X4) (X4)

T08052 Fixing holder
for shock absorber

liZjMit]l(m)
& & D

) o) )

T08053 Adjusting ring
for shock absorber

(g E) (x4) (g 2) (X4
€w EYw

stablizer set

T08054  Ball end for

T08055 Front stablizer
set

Wl Wi
&5 @0

T08056 Rear stablizer
set

W Wi

O @0

T08057 Central front &
rear drive shaft

T08058 Fuel tank
(‘\

T08059 Engine fixed
slice set

T08060 Engine Mount

T08062 Engine 21cx

T08063 Manifold exhaust

set

L)1) 1) R 1)1 )1 )

T08064 Fixing rod for
tuned pipe

o

C_ IO
C_ IOy

T08066 Throttle sliding
block set

-
® o
e @srasn

=
(23T+25T) l

l

T08067 Throttle pulling

set
:3E‘é
@
=
3,50
Qe

T08068 Servo mount

T08070 Battery case

T08071 Chassis




Parts list for TCO8 off-road buggy (4) |

T08074 Tyre set

T08075 Flywheel nut

T08076 Clutch gear

312039 Hexagonal joint

set
@
& s\ (2)
{

312061 Tuned pipe set
or
1408 ATS pipe set

312062 Sponge of air
filter

511125 Silicon exhaust
coupler

H8013 Rear wing set

_28_



Y

Parts list for TCO8 off-road buggy

(5)

T08201 Round head self-
tapping cross screw3*8

TV79 ¥
TIFVYW

83026 Round head self-
tapping cross screw3*10

1771
111

83027 Round head self-
tapping cross screw3*12

1177
1777

T08202 Round head self-
tapping cross screw3*20

A
1T

T08203 Round head self-
tapping cross screwd*l10

T8V W
TV W

83022 Round head self-
tapping cross screwd*12

FTVi &
FvF W

T08204 Round head self-
tapping cross screwd*20

AR
R

T08205 Round head self-
tapping cross screw2. 6%§

TVT T
TVi W

T08206 Round head 1\
machine cross screwd*10

TTT X
TTT7 70

83032 Round head
machine cross screwd*15

1111
TTTT

T08207 Round head
machine cross screw3#42

[TT1

T08208 Round head
machine cross screw4#20

RAR
11711

T08209 Round head
machine cross screwd*42

111

T08210 Flat head self-
tapping cross screw2.6%§

LI B A |
LA I O |

83029 Flat head self-
tapping cross screw3*10

IR |
TV

T08211 Flat head self-
tapping cross screw3*12

I |
TTT0

T08212 Flat head self-
tapping cross screw3*13

I |
L A |

T08213 Flat head machine
cross screwd*10

TTT17
TTT17

T08214 Flat head machine
cross screwdxl7

111
TTT1

83020 Flat head&tail
machinge cross screw M4*8

TV T
TEYVE®F

83034 Flat head machine
cross screwd*10

TTT¥W
TTPT°7

T08215 Flat head machine
cross screwd*l12

TTTV
TT¥ 7

T08216 Flat head machin
cross screwdxlb

TTT7
TT07T

T08217 Flat head machine
cross screwd*2b

ITT1

—~29-



Parts list for TCO8 off-road buggy (6)

T08218 Hexagonal screw
M3%10

7T
TV T

83001 Hexagonal screw
M3%12

TTiT
TTTT

T08219 Hexagonal screw
M3*14

TITT
TTTT

T08220 Hexagonal screw
M3%18

Il
T1Id

T08221 Hexagonal screw
M3%22

AR
1117

T08222 Umbrella head self
tapping cross screwZ. 6%8

TV ¥T
T YV

T08222 Umbrella head self
tapping cross screwd*6

¥ 7 7% %
TV VT

T08223 Umbrella head self
tapping cross screw3*10

TITeT
TV ii

T08224 Umbrella head
machine cross screwd*10

TTT 0
TTVT 0

T08225 Umbrella head
machine cross screw3*12

1117
110

83014 Umbrella head
machine cross screw4*10

F Y ivg
FFFb

T08226 Umbrella head
machine cross screw4*15

11T
LN

T08227 Screw setM3*4

T08228 Screw setM3*10

84002 Screw set M4+*4

84001 Screw set M3%3

84005 Screw set M5%5
@ 88 8
@ 886 ©

T08229 Screw setM5*10

G

81005 Spring shim 3.0

© © ©

© © o

81008 E Ring 2.5

€ € @
€ € @

82005 Bearing 5%10+4

VOV
VOY

T08300 Contain oil
Bearing 6%10%3

OWRORY
QO O

T08301 Bearing 6+%10%3

Q0 Q
QOO

T08302 Bearing 6%13#4

Q Q
Q0O

_30_



o

Parts list for TCO8 off-road buggy (7)

82008 Bearing 8%16%5 | 86000 Shim 5. 1%8%0. 2 86001 Shim 3. 1%7%0. 4 T08303 Shim 4. 1%12%0. 2

© 6 O © ® ® @ © ©
Ou@eus | (€ © N @@

T08304 Shiml3. 1*15. 8%0. 2[T08305 Shim13. 1%15. 8%0. 3 T08306 Shim9*5, 2%3. 5 87004 Nylon nut M3

QOO QOO D 9 O
QOO OCOO| 2209

87005 Nylon nut M3 87006 Nylon nut M4 911123 Antenna pipe set| 511129 Body clip

SRR
§4§1

|
d

511190 Small clip T08102 Switch cover T08103 Cover for shock | T08104 Scraper
absorber

T08105 Rear fender for | T08106 Air filter T08107 Front shock T08108 Rear shock

suspension arm absorber set absorber set

ER

85005 Pin 2. 5%16. 8

100
1007 -

_3 lﬁ




